WATER &
WASTE WATER

TREATMENT SOLUTION

&

6 PRODUCTS

SERVICES




Venza

FROM THE MD DESK

We believe that environmental responsibility is of utmost importance in today's
operating environment. Water scarcity and conflicts seriously undermine progress
towards achieving the Sustainable Development Goals. Although scarce, water
resources are all too often used in an inefficient or unsustainable way and proper
treatment and reuse of wastewater is today still rather an exception than the norm. As
a consequence, ecosystems are contaminated.

VENZA aims and committed to advancing the ongoing effort to combat water scarcity.

With dedicated focus on the industrial, buildings and the government segments, we
continually seek to formulate innovations in technologies and processes to ensure
world class solutions and services. Our driven approach, in house qualified team of
professionals and in-house manufacturing capability sets us apart, allowing us to
consider the best technical and cost effective sustainable solutions available.

©

OUR MISSION OUR VISION
We Dbelieve reuse is vital to the Giving back to the environment and
sustainability of water and our mission is people, by offering environmentally

to provide efficient, effective, and
reliable water and wastewater utility
services in a manner that respects the
natural environment.

friendly, innovative treatment solutions.

ENGINEERING
ERECTION
AND TECHNOLOGY

COMMISSIONING

SERVICES DESION

PLANNING
OFFERED
TURNKEY
MANUFACTURING PROJECTS
INSTALLATION
& PROJECT

MANAGEMENT



Venza

WHY VENZA?

- Nothing comes with a guarantee in life, but “Venza” products comes with the
assurance, of the best quality. Every Venza product is produced with high-quality
equipment’'s from well-trained engineers and is scrutinized under watchful
supervision at every step of the manufacturing and testing phase to ensure the highest
level of effusiveness and excellence.

Venza provides world-class technology for water & waste water treatment solutions.

* We understand the unique characteristics of specific water quality streams which is
essential for designing a successful water and waste water treatment solutions.

We provide “know-how” to our clients in selecting the proper treatment solutions for
their needs.

Our process-driven approach, qualified team of professionals and in-house
manufacturing capability sets us apart, allowing us to consider the best technical and
cost-effective solutions.

Our team works closely with our clients to provide a full range of trouble-free services
from concept to commissioning.

Our entire water treatment systems comply fully with the consent to discharge
standards issued by the government agency.

Venza water has profound knowledge of designing water & wastewater treatment systems tailored

made to the industrial, building & government segment requirements. integrated treatment solutions
for hospitals, industries, government & buildings segment.

Process Water
Filtration Plants - Softening Plants - Demineralization Plants - RO Plants - [ron Removal Plant -
UF Systems

Boiler / Cooling Water Treatment
Specially Designed RO Plants - Filtration Plants - Softening Plants

Drinking Water Treatment
RO - Ultraviolet - Water cooler with Built-In R.O - Water Dispenser with Built-in RO

Sewage Treatment
SAFF - MBBR - MBR - SBR - RBC Based system

Effluent Treatment
Physio - Chemical Treatment - DAF - MBBR - MBR SAVE

Filtration
Dual Media Filters - Pressure Sand Filters - Iron Removal Filter- WATE R

Activated Carbon Filters - Fluoride Removal Filter, Arsenic Removal filter

Zero Liquid Discharge

MEE with ATFD COU NTS !

Pressure Boosting ( Hydro pneumatic Systems )
Pressure Tank Based Systems - VFD Based Systems-
Fixed Speed based System - Variable based System



Venza

SEWAGE TREATMENT PLANT (STP)

VENZA offers a complete solution for the Sewage Treatment Plant. We have also gained

expertise in designing and developing compact sewage treatment plant.

We professionally deal in the following sewage water treatment technologies.
1. Extended Aeration Technology (EA)

2. Sequencing Batch Reactor Technology ( SBR)

3. Moving Bed Bio-Reactor Technology ( MBBR )

4. Membrane Bio- Reactor(MBR)

5. Rotating Biological Contractor ( RBC)

6. Anaerobic Treatment

The Sewage from the residential and commercial buildings is treated for reduction in

BOD, COD & TSS in order to comply with the pollution control board standards for
disposal in gardening, flushing etc.

SEWAGE TREATMENT PLANT SBER,MBEER & MBR TECHNOLOGY




L]
BV M
MWL WL
BATILIIE TR EDALNIND GO S LLURL ] HAMOTE WV

HNWL
Lk )
wannenes SRR

:

(4vQ) waisAs uolielol4 41y panjossia

wia1sAS [eAoway INOPO - elpa\ Bul|11es ‘ Jole|nddopled
(0" ‘AN ‘4N ) seibojouyd9] sUBIqUISIA * ' $1038|N220|4 ‘JOXIW yse|d
AN - wiealsAs Buisoq |edtway) *
uondiosqy pue uoljei|id - Jo saslidwiod
INILVIHL AdVIld3l ININWLVILL TVIINTHD OISAHd
uolesedss |10 -
|jeroway D -
pulusalios -
'dSV ‘ddS ‘dgW 08y Jo sesidwiod
(1ores0deA 10843 NININ) ITN ‘499N - 1uswileal] [esibojolg juswieal] |edisAyd
aiz ININLVIIL AdVANODIS ININLIVIHL ALIVINIED

'ssa204d ay3 Jo Juswaiinbal ayl pue juan|yyd jo Alljenb ayi uo Buipuadap sabels # ul pajeadl aq ued Juanyyya

"9SN-24 S} JO JUSWIUOIIAUS 33 03Ul asea|al
S} 0} Jold S3IHAIIOe [B[2JBLUWIOD JO |elisnpuUl dluabodoiyiue Ag skem awos Ul pajeuluBIuO0D Usad SeY 1ey) SI91eM }eal} 0} Pash sassad0id pue swisiueydawl ay3 Janod (d13) siue|d Juswiieal] juan|y3

(d13) LINV1d INJWLVIHL LNINT443

BZUDA\



Venza

REVERSE OSMOSIS

“VENZA”" Reverse Osmosis Systems

Dedicated to solving the water quality problems of institutes and industries
throughout the country, our aim is to ensure the benefits of water treatment are
available to everyone-in industries and in the community.

Venza continually develops and manufactures the most innovative water treatment
systems. We offer a complete range of products, each tailored to meet the demands of
customers.

« Commercial RO
 Industrial RO

“Venza” can design and supply RO system for ground, well, bore and tap water
applications in standard capacities from 50 LPH to 50000 LPH and above with and
without UV treatment. They are designed for high efficiency and are simple to operate
and maintain.

How Does Reverse Osmosis Works?

The RO process uses a semi-permeable TFC membrane to remove and reject up to 90
to 95% of impurities and contaminants from water. It makes water free from physical,
chemical and disease-causing microbial contaminants.

RO WATER PLANT

[RAW WATER
INLET

MICRON
FILTER

ANTISCALANT
DRAIN DRAIN DOSING SYSTEM
VVVVV PRESSURE ACTIVATED
FEED PUMP SAND FILTER CARBON FILTER

RAW WATER
PUMP

DIGITAL METER

PH
nnnnnnnnnn
ssssssssssss

RO TREATED CIP TANK
WATER TANK

MICRON FILTER




Venza

COMMERCIAL R.O

VENZA Pure 100 LPH

Standard Feature:
-100 Litre/Hour
- CRCA Concealed Body
- Advance Operation Mode.
- Automatically switches RO+UV
or UV base on inlet TDS (optional)
-4 X150 GPD Membranes

VENZA Pure 50 LPH

-===m Standard Feature:
- 50 Litre/Hour
- CRCA Concealed Body

- Advance Operation Mode.
Automatically switches
RO+UV or UV base on
inlet TDS (Optional)

- Auto Flush

UV

- LCD Screen with online
TDS Display (optional)

- Fully Automatic

- Auto Flush

UV

- LCD Screen with online TDS
- Display ( optional )

- 7 Stage Purification

- 7 Stage Purification
- 80 GPD X 4 Membranes =]
- Fully Automatic @

Bag Filter Assembly

We bring forth a wide range of Bag
Filter Assembly for our prestigious
clients. This product can easily fit in
filter and increase the overall life of
RO system.

Venza SKID RO150/250

. Standard Feature:

| For Institutional use of 100-200
| persons

- Skid mount compact RO system

- 20" Housing

-1 Membrane

- UV System, 6 Stage purification

- Multimedia Vessel

- Multiport Valve

- Raw water pump (Optional as per
water pressure ) =




Venza

INDUSTRIAL R.O

Standard Feature:

- Outputs available from (150 Litres / Day ) to (1000000 Litres / Day )

- Completely assembled / pre-piped / pre-wired Auto start / stop based on water level
in the tank.

- Epoxy coated / SS-304 Frame

- Vertical HP Pumps

- TFC membranes

- Liquid filled Pressure gauges

- TDS meter

- Micron Filter

- High / Low pressure cut off switch

- Membrane auto flush system ( optional )

- Anti-Scalant dosing system

- Raw and permeate flow meter

- Time delay device for efficient start up

- Automatic Start / Stop with float switch ( optional )

- Membranes cleaning tank ( optional )

- Automatic Multiport Valve ( optional )

- PH Correction dosing system ( optional )

**Customized as per client requirement
**Purified RO water can be dispensed by connecting it to any dispensing unit
( water Cooler / Chiller)




VENZA ARCTIC

Enjoy refreshing drinking water for offices, showrooms, institutions,
Hospitals, Stations etc. with the VENZA Arctic - Water Cooler with
Built-In R.O. With its industry-leading advanced cooling technology and
7 stage purification.The Venza Arctic will dispense refreshingly chilled
and great tasting water anytime you need it.

Standard Feature:
- SS 304 water Cooler . TFC Membranes - UV

- Built-in RO + UV - Fully Automatic -7 Stage Purification
- No of Taps - 2/3 - Auto Flush - Chilled

- Hot / Cold / Normal (optional )

- 20" Filters

VENZA ARTIC UV

SS 60/80/50
150/150/150
*Customised

== Enjoy refreshing drinking water for offices, showrooms, institutions,
= Hospitals, Stations etc. with the with advance 3 stage water purification
With its industry-leading advanced cooling technology and 3 stage
purification.
= Standard Feature: . Fully Automatic
- SS 304 water Cooler UV

- Cooling Capacity 60 Litres . 3 Stage Purification

- Water Storage Tank Capacity 80 Litres . Hot / Cold / Normal { optional )

-Noof Taps-2/3

VENZA PURE pR.O

VENZA Pure pR.O makes water better than bottled water and saves the time of
replacing costly 20 litres jars. It is a multi-functional machine suitable for ——a)
homes, offices, showrooms, schools, temples, institutions, etc.

Standard Feature:

- 3 taps Water Dispenser - Hot, Cold and Normal - Fully Automatic >

- Storage Capacity - Hot-15 L, Cold -5 L Normal- 8 L - Auto Flush

- Heating Capacity - 5 LPH S UAY, . -

- Cooling Capacity -10 LPH - Permissible TDS of Input water < 2000ppm

- RO Production Capacity 8 Litre/Hour - 5 Stage Purification



PRESSURE SAND FILTERS ek ~

VENZA Water provides pressure sand filters (PSF), which have
multiple layers of sand of varied size and specific gravity. A
Pressure Sand Filter is used for removal of suspended solids &
turbidity from water & wastewater with minimum pressure |
drop. PSFs operate at lower velocities compared to MGFs. We
offer series of filters at a low cost that are reliable and efficient

ways to filter your water. PRESSURE SAND
FILTER

||||||||||

MULTI GRADE FILTERS

A

t A Multi-Grade Filter is used for the removal of suspended
' solids & turbidity from water & wastewater. VENZA offer
Series of filters at a low cost, reliable and highly efficient way
et filter your water.

! {30tramm) 3AND

e A Multi Grade Filter consists of vertical pressure sand filters

"...".'.::."‘“m, that contain multiple layers of coarse and fine sand,

ST anthracite, pebbles and gravels in a fixed proportion. It is a

filter bed with adequate pore dimensions for retaining both

DUAL MEDIA large and small suspended solids and un-dissolved

FILTER impurities like dust particle Our unique design of Multi

Grade Sand filter ensures the maximum utilization of the surface area, less pressure
drop across the filter bed and effective removal of the impurities.

ACTIVATED CARBON FILTERS Pl

VENZA Water offers a wide range of activated carbon filters h
(ACF) for wide ranging applications to meet specific
process requirements.

e £ ARBON

The ACF works on the principle of adsorption. The media
adsorbs or reacts with pollutant molecules as the water is

filtered through. ACFs are designed to remove free Ty doupesdong
chlorine, organic matter, odour and colour present in raw '